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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.
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e KM-380BL
CYLINDER-BED TYPE, 1-NEEDLE UNISON FEED, VERTICAL LARGE HOOK, LOCK-STITCH MACHINE.
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From the library of: Superior Sewing Machine & Supply LLC



Machine Body & Thread Tension Adjusting Mechanism
Y X A¥EH TE

iA'm - A0 A-42

A-6
A1
T T
A-41 ' A-43 "
A_45 A 22
At ar A-12 it
A1
A-16 1
IA-15 =8
,A 18 A-d4  =—A-48
\ JA-49
v A-50
A-20
A P
A-32 € A-19 %
A I A2 L2

A-33

oal ed
ol el

A-30 A-24
o) -{\-29 ' ' A-46 ST

[ I
A-47

A-27

From the library of: Superior Sewing Machine & Supply LLC




Ref. No.

Parts No.

Note

- Name of Parts

& Y

Qty

Applied

NOTE:

"BL"is a parts
only for mode!
KM-380BL

Perlod

A-1 GP-017925-00 BL Arm, Cylinder Bed o Al Y= 1(Set) BL
A-1-1 | 01<004A-380L Base TR w3 1

A-2 01-105A-3900 Face Plate ik 1

A3 01-008S-7400 Screw (Upper) For A-2 3 Gk (4 1

A-4 01-007W-7400 Washer For A-3 R 1

A5 SC-0365-3710 Screw (9/64” n=40) A% 44 TR D (V6 n=40)| 1

A-6 01-111A-3900 Thread Take Up Cover A7) A 1

A-7 SC-0365-3710 Screw (9/64° n=40) o 4% 7R (3 (060 n=40) 2

A-8 GP-018532-00 Top Cover A7 1

A9 SC-0175-1230 Screw (11/64" n=40) A7) A (1168 n=40) | 4

A-10 01-010A-5607 Top Cover Thread Guide N4lde) 1

A-11 SN-0121-7400 Nut (15/64" n=28) 3% Aol Y& (1564 n=28] 1

A-12 01-051C-5607 Three Hole Thread Guide Plate M3 A3 ) 1

A-13 01-021C-7400 Arm Thread Guide Plate(U) ARe] (4 1

A-14 SC-0547-3900 Screw (9/647 n=40) vhe % Y AU} (9/617 n=40) 1

A-15 01-022C~7400 Arm Thread Guide Plate (M) A7 el (%) 1

A-16 SC-0547-3900 Screw (9/64" n=40) vhpst A b (/647 n=40)| 1

A-17 01-022A-7500 Arm Thread Guide Plate (L) Ae] (3h) 1

A-18 SC-0547-3900 Screw (9/64" n=40) vHe W) Akl (W64 n=d0)| 1

A-19 01-024A-7500 Holder For Upper Thread Oil Supply Felt | 914l F# @E3}o] 1

A-20 SC-0536-7500 Screw (3/32" n=56) 94 QEfe] Huha} (3732 n=56)| 2

A-21 01-024M-7400 Felt (Upper Thread) 1l 3% de 1

A-22 01-007R-8130 Rubber Cap 31%u}Al (Hole) 1

A-23 01-105A-380A Bed Hinge (Ass'y) =z (x) 1(Set)

A-24 SC~0325-3800 Screw(M8 X 1.25) vl =¥=) Guha} (M8x125)| 8

A-26 GP-0001215-00 BL Model Mark LA 1 BL
A-Z7 01-008A-3800 Latch 3 1A 1

A-28 43-004S-3400 Hinge Screw For A-27 28598 st 1

A-29 SC-000412-00 Bolt For A-27 TR A vuiE 1

A-30 01-110C:-380A Washer For A-27 R 27 gA 1

A-31 01-032C-380L BL Needle Plate Base vhe st B3ty 1 BL
A-32 12-0125-8677 BL Screw For A-31 FoulA A} 4 BL
A-33 01-034A-380L BL Needle Plate ER 1 BL
A-34 SC-A301-4119 BL Screw (9/64° n=40) ol A4 A2 (964 n=40)f 2 BL
A-35 01-136A-380L BL Bed Cover ¥ =28 1 BL
A-36 SC-0529-1230 BL Screw (9/64” n=40) A o) A} (9/647 n=40) 4 BL
A-37 GP-036149-00 BL Hook Cover = Ay 1 BL
A-37-1 | GP-035295-00 Hook Cover Plate Spring A g Axd 1

A-37-2 | 03003MC-BI113 Screw (M3X05 L=3) L)} 2

A-3 GP-022114-01 Lower Shaft Cover L ] 1

A-39 SC-0365-3710 Screw (9/64” n=40) A & slhba (b (9687 n=40)| 2

A-40 01-139A-380L Front Cover Al AW 1

A-41 SC-0365-3710 Screw (9/64° n=40) ag a9 sk (3 we =) 2

A-42 06-012C-380L, Length Control Plate B 1

A-43 SC-A301-4119 Screw (9/64” n=40) Fitol A4l 22l (961 n=20)| 2

A-44 40-001A-3900 Thread Tension Control (Ass'y) AzA A2 (x) 1(Set)

A-45 SC-0543-2302 Screw (11/64" n=40) F7ht 92 AL Ve n=40| 1

A-46 01-035P-1370 Machine Number Plate WHay 1

A-47 01-035P-7400 Pin for A-46 W 1 2

A-48 SC-0528-1230 Screw (9/64” n=40) F7ht A () (/81 n=40) 1

A-49 01-019C-7400 Stopper For A-44 Az 23] 28y 1

A-50 SC-0531-2302 Screw (9/64" n=40) 7l 2% 2L (2) (@8 n=d)] 1
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Upper and Upright Shaft Mechanism
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SunStar;

Ref. No. Parts No. Note Name of Parts & ) Qty g&m
B-1 08-101A-5607 Thread Take Up Lever A47| 1
B-2 02-001P-7400 Hinge Pin For B-1 A7 A= 1
B-3 44-0000-1230 Oil Wick 4 1
B-4 SC-0507-1230 Screw (15/64" n=28) A% 34 M (1564 0=28) | 2
B-5 02-103A~740L Thread Take Up Lever Holder Al 7] Fol 1
B-6 44-0000-1230 Ol Wick 4 1
B-7 44-019M-7400 Felt For B-1 3 A AR YEG19| 1
B-8 02-101A-380L Upper Shaft A 1
B-9 02-102A-3900 Link Cam =273 1
B-10 SC-0123-1230 Screw (9/32" n=28) 37 A4 T (2 n=B | 1
B-11 SC-0124-7400 Screw (9/32" n=28) =27y AJAH9/32" n=28) | 1
B-12 PN-000277-01 Needle Bar Crank Shaft CEL] 1
B-13 44-0000-1230 Oil Wick 4 1
B-14 SC-0504-1230 Screw (1/4" n=40) AA71 A 2B (14 n=a0) |1
B-15 SC-0129-7400 Screw (1/4” n=40) 71olt}Al  (1/4° n=40) 1
B-16 02-007A-7400 Link Cam Stopper Ring Ab& gk 3tA) ¥ 1
B-17 02-103A-3900 Upper Shaft Front Bushing A& g 3ta) 1
B-18 SC-0507-1230 Screw (15/647 n=28) A2 A 2L (0564 n=2) | 1
B-19 02-009M-7400 Felt For B-17 A& ok A Ys 1
B-20 02-104A-380L Upper Shaft Middle Bushing P 1 e—
B-21 SC-0507-1230 Screw (15/64” n=28) A% 2 2P /6 n=B) | 1
B-22 02-012M-7400 Felt For B-20 4% F R4 4= 1
B-23 02-105A-380L Upper Shaft Rear Bushing Ae x BA 1
B-24 SC-0507-1230 Screw (15/64" n=28) A% 34 M e n=2) [ 1
B-25 44-019M-7400 Felt For B-23 F A AR PEG19 | 1
Bt PL-000008-00 Pulley ¥ 1 |Apr 17.09
02-00GA-380L Pulley e 1
B-27 SC-0150-2500 Screw (15/64" n=28) 2| 2} (15647 n=28) 2
B-28 SC-0188-1230 Screw (5/16" n=24) %2 24} (516" n=24) | 1
B-29 02-010A-3900 Pulley Ring 28 1
B-30 SC-A129-4515 Screw (1747 n=40) o) 93 (14 n=40) 1
B-31 02-111A-3900 Collar For Upper Shaft +&vtet 1
B-32 SC-A129-4515 Screw (174" n=40) Fol AEME (147 n=90) 2
B-33 02-012A-380L Upper Shaft Gear A&719 1
B-34 SC-A129-4515 Screw (1/4” n=40) Fiol BEYAL (18 n=40) 2
B-35 03-101A-3800 Upright Shaft qd% 1
B-36 03-102A-3800 Upright Shaft Upper Bushing L I ) 1
B-37 SC-0507-1230 Screw (15/64 n=28) A% 4 WM 06 n=3) | 1
B-38 03-103A-3800 Upright Shaft Lower Bushing 4% 3 54 1
NOTE: B-39 SC-0507-1230 Screw (15/64° n=28) A% 34 AP n=B) | 1
B-40 02-212A~1230 Upright Shaft Upper Gear A A 714 1
"BL"is a parts B-41 SC-A129-4515 Screw (1747 n=40) F&ol YEAL (14 n=40) 2
only for mode!
KM-380BL B-42 02-213A-1230 Upright Shaft Lower Gear qd& 3 719 1
B-43 SC-A124-4515 Screw (1747 n=40) Fio] WEUAL (174 n=40) 2
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C Needle Bar and Upper Feed Mechanism
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Applled

NOTE:

"BL"is a parts
only for model
KM-380BL

Ref. No. Parts No. Note Name of Parts = L] Q'ty Period
c-1 04-101A-5607 Needle Bar vl 1
c-2 04-002A-5607 Needle Guide For Needle Bar e Ak 1
Cc-3 SC-0125-5607 Screw (3/32" n=56) shed Aok vl (/2 n=36)| 1
C-4 Needle uhs 1
C-5 SC-0160-5607 Screw (9/64° n=40) uly #ual (9/64 n=10) 1
Cc-6 04-106A-5607 Needle Bar Holder vl %ol 1
c-7 SC-0528-1230 Screw (9/647 n=40) F7l Al (2) (9/68° n=40) 2
c-8 06-033M-7400 Oil Felt H37) 9= 1
[ 04-108A-5607 Needle Bar Crank vl 383 1
C-10 15-101A-3900 Upper Feed Lifting Eccentric Cam | >3 AH81-e-% 7 1
C-11 15-0025-5607 Screw For C-10 4t ARLE A YL 2
c-12 06-036A-7400 Needle Bearing Yol E o]¥ 1
c-13 15-104A-5607 Upper Feed Lifting Cam Lod v AslES A 2= 1
C-14 15-105A-5607 Upper Feed Eccentric Wheel Crank | A8}-2&% 2= (K2556) 1
C-15 SC-0140-5607 Screw (1/4” n=28) Ak 283 Bt 04 0=®) | 1
C-16 15-007A-5607 Upper Feed Lifting Adjusting Shaft | X% AMSle% =44 1
C-17 15-008A-5607 Bushing For C-16 g ALeE 2L Y 1
C-18 15-009A-5607 Collar For C-16 x4 s 244 skt 1
C-19 15-010W-5607 Washer For C-16 e A5 25 oA 1
C-20 SN-0116-3400 Nut(1/4” n=40) £4ELE 22 YUE (14 n=40)| 1
c-21 GP-010499-00 Upper Feed Driving Shaft Ay8l--5-2 1
C-22 15-113A-5607 Front Bushing For C-21 ABleEa A A 1
c-23 44-046M-5607 Felt For C-22 s A ¥4 JE 1
C-24 15-114A-5607 Rear Bushing For C-21 s34 F A 1
C-25 44-046M-5607 Felt For C-24 s A ¥4 Je 1
C-26 15-0158-5607 Stud Screw For Connection Link Aol e dAY T Su}A) 1
c-27 SN-0116-3400 Nut(1/4" n=40) 4945 2AR VUE 0 n=g0) | 1
C-28 15-117A-5607 Connecting Link For Upper Feed Lifing | A¥el= A= 1
C-29 15-218A-5607 Link For Upper Feed Foot Aol = el dAY= | 1
c-30 15-119A-5607 Walking Bar Driving Link Adols e FHAA| 1
Cc-31 15~115A=3800 Walking Bar Aa)o]l = - pule) 1
C-32 15-021 A-5607 BL Upper Feed Presser Foot Aol = 34t (B) 1 BL
C-33 SC-0128-7400 Screw (11/64” n=40) ¥kt Avhal (11/61° n=40) 1
C-34 15-023A-5607 Walking Bar Guide Plate g qhs (K2555) 1
C-35 SC-0174-811H Screw (11/64” n=40) o 2ua} (E2) (11847 n=40) | 1
C-36 01-023C-3710 Washer For C-34 8}A5 2
c-37 15-123A-5607 Walking Foot Pressure Adjusting Pole | A}¥)o| = x4t q}aiy 1
C-38 15-027G~5607 Walking Foot Pressure Spring Aol = Xy} gl A 1
C-39 SC-0203-5607 Screw (5/16° n=28) g3jel= x4 4 234 (596 0=3) 1
C-40 15-148A-5607 Needle Bar Frame vhed F9 1
C-11 15-030P-3800 Hinge Pin For C-40 i o9 AAA 1
C-12 44-0000-1230 Oil Wick 4 1
Cc-43 SC-0507-1230 Screw (15/64" n=28) A A AL (1564 =) | 1
C-4 15-151A-5607 Guide For Needle Bar Frame o] F 4 i 1
C-45 SC-000691-00 Screw (A) For C-4 vhed) F49 b A (B)| 1
C-16 SC-0178-7400 Screw (11/64” n=40) $157 AL (114617 n=40) 1
C-47 15-117A-3800 Walking Bar Guide Block Aol = e ohite 1
C-48 15-124A-3800 Needle Bar Frame Driving Shaft vhed] 349 8.5% 1
Cc-19 15~032A-380L Needle Bar Frame Shaft Crank (F) | 25% 343 (A) 1
C-50 15-026P-3800 Pin For C-49 239 & A 1
C-51 GP-034028-00 Needle Bar Frame Block vl Fe 9 39 1
Cc-52 15-081 A-380L Needle Bar Rock Crank 8%% 343 (¥) 1
C-33 SC-0500-7400 Screw (15/64" n=28) 23 HUAb (15/64° n=28) 1
C-54 15-130A-380L Connecting Rod For C-48 L5335 Q43= 1
C-35 06-020S-3800 Stud Screw For C-54 Pl 293 AF fah | 2
C-56 06-003C-7400 E-Ring ($7) gl 27| AP EY (7| 2
C-57 GP-22498-00 Needle Bar Rock Crank vled 8§39 1
C-38 SC-0330-7400 Screw (15/64° n=28) AAdu} a8 A (64 =) | 1
C-59 SC-0122-1230 Screw (15/64” n=28) FY 232 3APNIS6 n=B) | 1
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Lower Shaft and Lower Feed Mechanism
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SunStar;

Ref.No. | Parts No. Note Name of Parts B o Q| pheed
D-1 07-101A-380L Lower Shaft 3} 1
D-2 07-102A-380L BL Lower Shaft Front Bushing 33 gk LAl 1
D-3 SC-0101-3710 Screw (15/64° n=28) vhkag) FHuAl (1564 n=28) 1
D-4 44-007M-3800 Felt (15x4) RE (15%4) 1
D-5 07-103A-3800 Lower Shaft Rear Bushing & F A 1
D-6 SC-0507-1230 Screw (15/64” n=28) A% A I 056 0=8) [ 1
D-7 44-007M-3800 Felt (15%4) Y E (15%4) 1
D-8 07-003A-380B Collar For Lower Shaft 33 ek 1
D-9 SC-0111-380B Screw (15/64" n=28) go]x chi #v}Al (15/64" n=28)| 1
D-10 02-214A-1230 Lower Shaft Gear - 3} 7)o] 1
D-11 SC-0115-7400 Screw (1/4" n=40) ®4) 7l A} (147 n=40) 2
D-12 07-003A-380L Rotary Hook 2838 & KHS-GTVG 1
D-14 07-106A~146L Bobbin Case 2l #o)A BC-DBM (1)]| 2
D-15 07-225A-64L7 Bobbin X1 1
D-16 07-101A-380L BL Foed Cam (A) ¥ol= 74 (A) 1
D-17 06-002C-380L BL Feed Cam (A) Stop Ring ( $22) go)x 7 (A) W2 (42) 1
D-18 SC-0129-7400 BL Screw (1/4" n=40) 71oJu}AL (5-16) (1/4° n=40) 2
D-19 06-103A-380L Feed Cam (B) el 73 (B) 1
D-20 SC-0129-7400 Screw (1/4” n=40) 7]o)uhAt (5-16) (1/4° n=40) 2
D-21 06-102A-3400 Connection Ring For Y-Rod Y-#= 4729 1
D-22 44-018M-3400 Felt For D-21 Y-£= 428 F§ YE 1
D-23 44-015C-3400 Holder For D-22 Aehe-% AR Al [ 1
D-24 06-102A-3800 Y-Rod Y-%= 1
D~ 06-104A-380L Feed Regulator o)z 27 1
D-26 06-005A-380L, Feed Regulator Supporting Frame Ho)x 247 83 %49 1
D-27 SC0500-7400 Screw (15/64° n=28) 23 b} (15464 n=28) 1
D-28 06-205A-380L Foed Regulator Shaft EREEHES 1
D-29 06-106W-380L Washer For D-28 Ho|l= A7 & 9A 1
D-30 SC-0500-7400 Screw (15/64° n=28) 23 F}A (15/64° n=28) 2
D-31 06-107A-3800 Feed Link EEEEE] 1
D-32 06-0085-3800 Feed Link Connecting Screw (A) del= 2H7) d4& YA 1
D-33 SN-0107-1230 Nut(9/32" n=28) Q=237) 22938 e (0 0=3) 1
D-34 06-110S-380L Feed Link Connecting Lever Shaft | Slol= 3=z 9% Uil B 1
D-35 06-103A~3900 Reverse Feed Control Lever Shaft CRIEEES 1
D-36 SC-0307-1230 Screw (3/16° n=32) FYH g3 AU 16 0= | 1
D-37 06-004A-3900 Feed Adjusting Pipe EEEEXEDES 1
D-38 06-0055-3900 Nut For Feed Regulator X IEE 1
D-39 06-034A-3900 Ball For Feed Regulator CEREEES 1
D-40 06-027G-7400 Spring For Feed Regulator c}o|q} Axa 1
D-41 06-108C-3900 Reverse Feed Control Lever EREE] 1
D-42 SC-0164-2700 Screw (M5) 78 H& 7} 2AGAE (M5) | 2
D-43 06-009C-3900 Feed Regulator Return Spring dolz A7) gyl Ax3d| 1
D-44 06-011C-380L Hook (A) For D-43 oz 2A7) g A2 Ao (A)| 1
D-45 SN-0115-7400 Nut (3/16" n=32) o2y YE (3/16" n=32)| 1
D-46 06-139C-1600 Supension Bracket ol ) Axe] Ho) 1
D-47 SC-0497-1230 Screw (3/16” n=28) §9 392 () 2P V6 =B | 1
D-48 06-114A-380L BL Feed Rock Shaft »guldg 1
D-49 06-118A-3800 Feed Rock Shaft Collar +ydq ste} 1
D-50 SC-0499-1230 Screw (11/64” n=40) T3 AAe] YA (1164 n=40) | 2
D-51 GP-020389-00 Feed Rock Shaft Crank EEEIEELE] 1
D-52 SC-0500-7400 Serew (15/64” n=28) =3 Fopab (11/647 n=28) 1
D-53 06-020S-3800 Feed Rock Shaft Crank Stud N EEECEREE S 1
D-54 06-003C-7400 E-Ring ($7) ole 227 Y AEY (67| 1
D-55 06-116A-380L BL Feed Bar 54 w3 1
D-56 06-117A-380L. BL Feed Bar Guide B4 3 okl 1
D-57 SC-0528-1230 BL Screw (9/64” n=40) F7ht VA ($) (9647 n=40) 2
D-58 06-018A-380L BL Feed Dog 4 1
D-59 SC-0529-1230 BL Screw (9/64° n=40) gt AZe] v (9/64° n=40) 2
D60 06-119A-380L BL Feed Lifting Shaft E-j 1
NOTE: D-61 06-120A-380L BL Feed Lifting Collar &q 7le} 1
D-62 SC-0499-1230 BL Screw (11/64” n=40) T4 Aol YA (11461 n=40) 1
_— D-63 06-121A-380L. BL Feed Lifting Shaft Crank RIELE] 1
O:L'y f';“";':‘f‘; D64 | SC-0343-3300 BL Screw (15/64 n=28) gsjol= x4 98 2 58 0= | ]
KM-380BL D65 06-020S-3800 BL Feed Lifting Shaft Crank Stud sd a3 44 gt 1
D-66 06-003C-7400 BL E-Ring ($7) gole 237 YW EY (¥ | 1
D-67 06-122A-380L BL Crank Rod ECEE XS 1
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Presser Foot and Knee Lifting Mechanism
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Ref. No..

Parts No.

Note

Name of Parts

Applled

Period
E-1 GP-031775-00 BL Pmser=137ar g 1
E~4 05-102A-5607 Bushing (L) For E-1 Fad A 1
E-5 SC-0507-1230 Screw (15/64” n=28) A4 4 UL 1564 n=28) | 1
E-6 05-104A-38LB Presser Bar Bracket sa 2to) 1
E-7 SC-0174-1230 Screw (11/64” n=40) FlubatolndAt (117647 n=40) 1
E-8 05-007A-5607 BL Sub Presser Foot Bz e 1
GP-043455-00 Sub Presser Foot nz et 1 | Feb. 10. 00
e 05-008A-38LB Sub Presser Foot BE xef 1
E-9 SC-0815-2302 Screw (9/64° n=40) X HuAL (964 n=40) 1
E-10 40-006A-5607 Thread Tension Release (Ass’y) A7) () 1Set)
E-11 40-007G-5607 Retum Spring For E-10 Axs7 o Axd 1
E-12 40-008A-5607 Thread Tension Release Shaft A7) & 1
E-13 40-009A-5607 Pipe For E-12 37 & Ffolx 1
E-14 40-012C-5607 Tension Release Plate A7 1
E-15 SC-0174-1230 Screw (11/647 n=40) 7lubite] WAL (117647 n=40) 2
E-16 05-209A-5607 Presser Bar Guide Bracket gy vl 1
E-17 SC-1305-5607 Screw (3/16" n=28) g B2l Hubah (16 n=B) | 1
E-18 05-111A-5607 Roller Stud Screw 8 uepd 283 &AL 1
E-19 05-112A-5607 Roller For Presser Bracket g Bl 289 1
E-20 05-112A-5607 Roller Shaft g vep 289 & 1
E-2 GP-034023-00 Guide Bar Bracket Roller 8o nepd 242 < 1
E-23 01-017W-1600 Washer ( #3.7%1038) kA ( $37%108) 1
E-24 SC-0174-1230 Screw (11/64" n=40) Zhetadel AL (11617 n=40) 2
E-25 05-016C-3900 Plate For Roller Guide 2.g¢ o] B3 1
E-26 SC-0171-2302 Screw (3/16" n=28) 22 veb st A 1
E-27 05-006A-7400 Presser Bar Lifter Fgd gelr) 1
E-28 05-007S-7400 Pivot Screw (3/167 n=28) o 271 WA (V16 n=2) 1
E-29 43-001A~3900 Knee Lifting Lever g2y 1
E-30 43-001S-3400 Pivot Screw (1/4” n=28) 5 #Ydu} b 047 n=2) 1
E-31 43-002C-3900 Retum Spring For E-29 P&y ey Axg |
NOTE:
E-34 43-105A-3900 Stopper For Knee Lifting Lever 2E&YPEHY 28y 1
"BL"is a parts
only for model E-35 SC-0106-7400 Screw (15/647 n=28) %2 MEE (1564 n=28) 1
KM-380BL
E-36 05-002C-380B Safety Guard ek 7}el= 1
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Ref.No. Parts No. Note Name of Parts S g |aty| AR
F-1 44-004A~-3400 Oil Tank (Ass'y) Y€ = (=) 1(Set)
F-2 SC-0179-3710 Screw (11/64" n=40) 957 Ha (11761 n=40) 4
F-3 44-005C-3400 Oil Tank Packing L29ei=z A7) 1
F-4 44-006C-3400 Oil Tank Pushing Plate (Ass’y) 2d€9 3 5% (=) 1(Set)
F-5 44-012R-7400 Rubber Cap ( $63) F7obl (463) 1
F-6 44-0000-1230 Felt 4 1
F-7 44-012C-1230 Hose For F-6 4% AR F 4 2x 1
F-8 44-026G-7400 Hook For F-7 A% AR 3 A 52 R 1
F-9 44-0000~1230 Felt 4 1
F-10 44-104A-3800 Holder For F-9 s AR A e g el | 1
F-11 SC-0365-3710 Screw (9/64" n=40) A 44 Al b2 @6 0=0) | 1
F-12 SF-0104-8011 Felt 4 1
F-13 44-012C-1230 Hose For F-12 A5 FRA B 22 1
F-14 44-124C-3400 Holder For F-13 SAYEe AL (6-7) 1
F-15 SC-0531-2302 Screw (9/64" n=40) Bk A% WS @68 n=0) | 1
F-16 44~0000-1230 Felt £4 1
F-17 44-024C-3400 Holder For F-16 Y= A4 $47te] 1
F-18 SC-0365-3710 Screw (9/647 n=40) Wt A 7} AL (8D (64 n=d0) [ 1
F-19 44-0000-1230 Felt $4 1
F-20 44-012C-1230 Hose For F-16 YRE A2 3% 4 22| 1
F-21 44-030A-3800 Gear Case (L) 7o) Ao~ () 1
F-22 44-031A-3800 Gear Case (R) 7le] AelA ($) 1
F-23 SC-0215-1230 Screw (9/64" n=40) Bt vk (3 (9617 n=40) 2
F-24 03-017R-3710 Gear Case Retainer 710] #Ho)A 2ol i
F-25 44-033C-7500 il Cover Sy 1
F-26 44-0000-1230 Felt (15%31) 4 1
F-27 44-017C-7400 Oil Cover Presser frulabato] 1
F-28 SC-0173-1230 Screw (9/647 n=40) B 29 2L O 0= | 1
F-29 44-0000-1230 Felt 4 1
F-30 44-047P-3900 Pipe For D-5 2 £ F& ol i
NOTE:
F-31 44-0000~1230 Felt 4 1
*BL"is a parts
only for model F-32 44-012C-1230 Hose For F-31 PES TR IETR VI PN 1
KM-380BL
F-33 44-155A-380L Oil Pan 29 1
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Ref. No.

Parts No.

Note

Name of Parts

Applled

NOTE:

"BL"is a parts
only for model
KM-380BL

Period
G-1 91-001C-1230 Accessory Bag YA 2] 4 1
G2 91-102C-1230 Driver (L) =gtoly] (K) 1
G-3 91-103C-1230 Driver (M. S) zehoj] (. /) 1
G-5 Needle vhg 1
G-6 07-225A-64L7 Bobbin UL | 4
G-7 91-004C-2700 L-Wrench (25mm) L @2} (25mm) 1
G-8 91-003C-2700 L-Wrench (3mm) L &2 (3mm) 1
G-9 01-024M-7400 Felt (Upper Thread) 4 34 9= 1
G-10 91-013C-2700 Head Cover 4 A (K) 1
G-11 91-011C-1230 Oiler *3t 1
G-12 SC-0143-3800 Screw (M6X1.0) S35 ubY DAEE (M6X10) 4
G-13 SN-0102-3800 Nut (M6%1.0) 23 ubY THYE (M6X10) 4
G-14 09-034W-7400 Washer For G-12 2wk 9hy 4
G-15 91-007A-2302 Thread Stand (Ass’y) Aol (2) 1(Set)
G-16 41-101A-1230 Bobbin Winder (Ass'y) AlZr7) (=) 1(Set)
G-17 43-206A-3800 Knee Lifting (Ass’y) FEEY () 1(Set)
G-17-1 | 91-0025-3400 Knee Lifting Chain (Ass'y) FEEY B (2) 1(Set)
G-17-2 | 43-111C-3800 Knee Lifting Shaft iR 1
G-17-3 | 43-103R-3400 G-17 Knee Lifting Pad 2l nR 1
G-17-4 | 43-101C-3400 Knee Knee Supporting Shaft Fatia 1
G-17-5 | 43-112C-3800 Lifting Connecting Hook For G-17-1 258UE 934 1
G-176 | 43-113C-3800 ASY [ rank For G175 2HeY® 944 aga|
G-17-7 | 43-110C-3100 Crank For G-17-4 FEHYS 94 343 1
G-17-8 | 43-109C-3400 Knee Lifting Adjusting Crank TFH4Y 2w 9d a%a 1
G-17-9 | 43-006G-3100 Retum Spring For G-17-4 FEWA S5 el Axy 1
G-17-10 | 43-108C-3800 Bracket For G-17-2 FEEYS nepd () 1(Set)
G-17-11 | 91-0025-3400 Screw For G-17 Frjap 4
G-18-1 | 60-001A-380L Belt Cover (Ass'y) YeA (x) 1(Set)
G-18-2 | SC-0120-1230 Screw (9/647 n=40) ol o] H2pab (et n=d0) | 2
G-18-3 | SC-0120-1230 Screw (9/647 n=40) 24 93z Fpo A} (968 n=d0) | 2
G-18-4 | 60-005C-1230 Support Pin For G-18-1 e AW 2R (H) 1
G-18-5 | SC-0200-3800 Screw (11/64” n=40) 2 b 167 n=40) | 1
G-19 01-126C-380L Head Rest T3 2) 2% 1
G-20 01-026C-380L BL Attachment Roller Bracket AF 2o pag 1
G-21 01-0275-380L BL Serew For G-20 ¢ vhab 2
G-22 01-028W-380L BL Washer For G=20 AF 288 g A o4 | 2
G-23 01-029A-380L BL Attachment Roller AF 228 1
G-24 01-030S-380L BL Stud Screw For G-23 Ad 2ge At 1
G-25 91-108C-1230 0il Tank 297 1
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Binder Mechanism (KM—380BLB)
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Ref. No.

Parts No.

Note

Name of Parts

Q'ty

Applied

NOTE:

This is a parts
only for mode!
KM-380BLB

Period
H-1 01-001A-38LB Arm. Cylinder Bed. Base ojgl W= (=) 1(Set)
H-2 GP-009218-01 Model Mark (KM-380BL-B) 2.dv}a (KM-380BL-B) 1
H-3 GP-032602-00 Needle Plate Base vha st 23 1
H-4 SC-0145-3800 Screw (9/647 n=40) vhr ey Al (/64 n=40) | 4
H-5 01~039A-38LB Needle Plate uhs 3t 1
H-6 SC-0501-2302 Screw (11/64" n=40) A7) 7k Y4 1164 n=40) | 2
H-7 GP-025657-00 Binder Feeding Cover iRl o4 Ay 1
H-8 GP-035296-00 Hook Cover & AW 1
H-8-1 GP-035295-00 Hook Cover Plate Spring = AW @ Axg 1
H-8-2 03003MC-8118 Screw (M3X05 L=3) Hopab 2
H-H 05-001A-38LB BL. BLB | Presser Bar g 1
H-10 05-008A-38LB BL. BLB | Sub Presser Foot (16mm) Bz 3 (16mm) 1
H-11 05~023A-38LB BL. BLB | Presser Bar Guide Fgd ok 1
H-12 SC-07-1230 Screw (15/64" n=28) A% 34 2AGA 06 n=B) | 1
H-13 05-0255-38LB BL. BLB | Sub Press Adjusting Screw Bz qte A} 1
H-14 05-026S-38LB BL. BLB | Press Adjusting Screw skg zHuA} 1
H-15 05-027C-38LB BL. BLB | Nut For H-13 Y 2L 2PV E 1
H-16 05-028G-38LB Adjusting Spring For H-10 xRt qbe) 24 Az 1
H-17 05-029G-38LB Sub Spring For H-10 Zpt ot ux Axa) 1
H-18 06-034A-38LB Feed Rock Shaft 4=l 1
H-19 GP-029580-00 Feed Dog Base gy 3 1
H-20 06~044A-38LB Feed Dog R 38} 1
H-21 SC-0138-3800 Screw (1/8” n=44) Y FAE (178" n=44) 2
H-22 SC-0200-3800 Screw (11/64” n=40) 49 TAGE (11617 n=40) | 1
H-23 06-024A-3800 Feed Dog Base Hinge Stud U 9y e 1
H-24 SC-0179-3710 Screw (11/64” n=40) 957 Hpak (164 n=40) 2
H-25 06-057G-38LB Binder-Plate Spring ulle| g Axe 1
H-26 WS-000373-00 Washer For H-22 FU A wRa kY 1
H-27 SC-0198-3800 Serew (9/64” n=40) §4 48 A4 44 2 06 0= | L
H-28 06-060A-38LB Feed Dog Feeding Crank HU ol4 ad=a 1
H-29 SC-0317-2700 Screw (15/64" n=28) BA% M TP 05/ n=B) | 2
H-30 GP-024855-00 Feed Dog Feeding Holder Y ol &ol 1
H-32 06-031A-380B Screw (11/32" n=28) A 4y 2 1
H-33 07-102A-38LB Lower Shaft Front Bushing 5 o 34 1
H-34 15-121A-38LB Upper Feed Presser Foot Aglol= ity 1
H-35 AS-000099-01 Tape Stand (Ass'y) Hlo]x£ 3Fo] () 1(Set)
H-36 91-0025-3400 Screw For H-35 Fpap 3
H-37 20-002A-380B Bolt For Binder gsl mYRE 2
H-38 20-002C-380B Nut For Binder g mAE 2
H-39 20-005G-38LB BL. BLB | Tape Guide Hlo|z gk 1
H-40 SC-0176-1230 Screw (11/647 n=40) 8 7lE AYGAL (1764 n=40) | 1
H-41 AS-007629-00 Press Adjust Screw(set) a4 23 YA (R) 1
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KM-380BL GAUGE PARTS LIST

Feed Dog (&4) ' Upper Feed Presser Foot (AHT]0jS = 2ii)
Ref. No. Parts No. Specification | Ref. No. Parts No. Specification
[ Standard Parts Standard Parts

15-221A-5607

3.6
$2 j
I [¢24
06-018A-380L
Option Parts
I
15-021A-5607
O
| [$2.4
D-58 C-32
Option Parts Option Parts (1)
mi;
15-421A-5607
36

o
IN

(241

w \&
-

06-118A-380L

15-321A-5607

<% If You Wish to Use Special Order Parts, Use “Parts No.” Above The Chart To Order It.
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KM-380BLB GAUGE PARTS LIST

Sub Presser Foot (5.2 'r 224 Upper Feed Presser Foot (AtTjojE 2y
Ref.No|  ParisNo. Specification |Ref.No.|  Parts No. Specification
Standard Parts Standard Parts
I
05-008A-38LB 15-021A-38LB T&
/| ):
wi!
3.3 12.4
16
H-10 H-34
Option Parts Option Parts

05-001A-380B E 15-033A-380B
] 1
n

13.5
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Changed Parts List

No. | Ref. No. Parts No. Name of Parts Contents Date Old Parts No. Remarks
1 G-17-1 91-002S-3400 Screw for G-17 Substitution 9.5 91-0015-3400 9. 3/4
2 H-36 91-002S-3400 Screw for H-35 Substitution 98. 5 91-001S~3400
3 A-46 01-035P-1370 Machine Number Plate | Substitution 98, 11 01-040P-380L 98. 4/4
4 C-50 15-026P-3800 Pin for C-49 Substitution 98. 11 05-012P-5607
5 D-39 06-034A-3900 Ball for Feed Regulator | Substitution 98. 11 06-006P-3900
6 G-25 91-108C-1230 0il Tank Substitution 98. 11 91-008C’-1230 .

7 G-16 41-101A-1230 Bobbin Winder Ass’y | Substitution 9. 4 41-001A-1230 9. 2/4
8 B-11 SC-0124-4522 Screw (9/32" n=28) | Substitution 9. 4 SC-0123-4522
9 G-10 91-013C-2700 Head Cover Substitution 00. 3 91-013C-1230 00. 1/4

10 | A5 SC-0365-3710 Screw (9/64" n=40) | Substitution 0L 10 SC-0365-4118
n | A7 SC-0365-3710 Screw (9/64" n=40) | Substitution 0L 10 SC-0365-4118
12 | A9 SC-0175-1230 Screw (9/64" n=40) | Substitution 0L 10 SC-0175-4522
13 | A-1 SN-0121-7400 Nut (15/64" n=28) Substitution 0L 10 SN-0121-4000
14 | A-14 $C~0547-3900 Screw (9/64” n=40) | Substitution 0L 10 SC-0547-3120
15 A-16 SC-0547-3900 Screw (9/64" n=40) Substitution 0l. 10 SC-0547-3120
16 | A-18 SC-0547-3900 Screw (9/64” n=40) | Substitution 0L 10 SC-0547-3120
17 A-20 SC-0536-7500 Screw (3/32° n=56) Substitution 0l 10 SC-0536-3125
18 | A-2 SC-0325-3800 Screw ((M8x1.25) Substitution 0L 10 $C-0325-4113
19 A-36 SC-0529-1230 Screw (9/64° n=40) Substitution 0l 10 SC-0529-4125
20 | A-39 SC-0365-3710 Screw (9/64” n=40) | Substitution 0l. 10 SC-0365-4118

21 A-dl SC-0365-3710 Screw (9/64” n=40) | Substitution 0l 10 SC-0365-4118

22 | A-45 SC-0543-2302 Screw (11/64° n=40) | Substitution 0l 10 SC-0543-4525

23 | A-48 SC-0528-1230 Screw (9/64" n=40) | Substitution 01, 10 SC-0528-4125

24 | A-50 SC-0531-2302 Screw (9/64” n=40) | Substitution 0l. 10 SC-0531-4125

25 B-1 08-101A-5607 Thread Take Up Lever| Substitution 0l 10 08-001A-5607

26 B-4 SC-0507-1230 Screw (15/64" n=28) | Substitution 0l 10 SC-0507-4515

27 | BS 02-103A-740L | Thread Take Up Lever Holder | Substitution 0l. 10 02-003A-740L

28 | B8 02-101A-380L Upper Shaft Substitution 01. 10 02-001A-380L

29 | B9 02-102A-3900 Link Cam Substitution 01. 10 02-002A-3900

30 | B-10 SC-0123-1230 Screw (9/32" n=28) | Substitution 0L 10 SC-0123-4422

3t B-11 SC-0124-7400 Screw (9/32" n=28) | Substitution 0L 10 SC-0124-4522

32 | B-12 02-104P-7400 Needle Bar Crank Shaft | Substitution 0l. 10 02-004P-7400

3 | B-14 SC-0504-1230 Screw (1/40" n=40) | Substitution 01. 10 SC-0504-4515

34 | B-15 SC-0129-7400 Screw (1/40" n=40) | Substitution 0l. 10 SC-0129-4515

35 | B-17 02-103A-3900 Upper Shaft Front Bushing | Substitution 01. 10 02-003A-3900

3% | B-18 SC-0507-1230 Screw (15/64” n=28) | Substitution 0l. 10 SC-0507-4515

37 B-20 02-104A-380L Upper Shaft Middle Bushing | Substitution 0L 10 02-004A-380L

38 | B-21 SC-0507-1230 Screw (15/64” n=28) | Substitution oL 10 SC-0507-4515

39 | B-3 02-105A-380L Upper Shaft Rear Bushing | Substitution oL 10 02-005A-380L

40 | B-24 SC-0507-1230 | Screw (15/64" n=28) | Substitution ol. 10 SC-0507-4515

NOTE )
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Changed Parts List

No. | Ref. No. Parts No. Name of Parts Contents Date Old Parts No. Remarks
31 | B SC-0150-2500 | Screw (15/64° n=28) | Substitution 0110 | SC-0150-4122
2 | B8 SC-0188-1230 | Screw (5/16” n=24) | Substitution oL 10 SC-0188-4125
43 B-31 02-111A-3900 Collar for Upper Shaft | Substitution 0L 10 02-011A-3900
4 | B3 03-102A-3800 | Upright Shaft Upper Bushing | Substitution oL 10 03-002A-3800
H | B-&7 SC-0507-1230 | Screw (15/64” n=28) | Substitution 0L 10 SC-0507-4515
46 | B-38 03-103A-3800 | Upright Shaft Lower Bushing | Substitution oL 10 03-003A-3800
47 B-39 SC-0507-1230 Screw (15/64° n=28) | Substitution 0l 10 SC-0507-4515
48 | c3 SC-0125-5607 | Screw (3/32" n=56) | Substitution oL 10 SC-0125-4124
9 | cs SC-0160-5607 | Screw (9/64” n=40) | Substitution oL 10 SC-0160-4125
50 C-6 04-106A-5607 Needle Bar Holder Substitution 0l. 10 04-006A-5607
51 | c7 SC-0528-1230 | Screw (9/64" n=40) | Substitution oL. 10 SC-0528-4125
52 | c-10 15-101A-5607 | Upper Feed Lifting Eecventrc Cam | Substitution oL 10 15-001 A-3900
53 | c-13 15-104A-5607 | Upper Feed Liting Cam Lod | Substitution o1 10 15-004A-5607
54 C-14 15-105A-5607 Upper Feed Ecoentric Wheel Crank | Substitution 0L, 10 15-005A-5607
55 | c-15 SC-0140-5607 | Screw (1/47 n=28) Substitution oL 10 SC-0140-4111
56 | c-20 SN-0116-3400 | Nut (174" n=40) Substitution 0L 10 SN-0116-4000
57 C-21 15-112A-5607 Upper Feed Driving Shaft | Substitution 0L 10 15-012A-5607
58 C-22 15-113A-5607 Front Bushing for C-21 | Substitution 0lL. 10 15-013A-5607
59 | c-24 15-114A-5607 | Rear Bushing for C-21 | Substitution o1. 10 15-014A-5607
60 | c-2z SN-0116-3400 | Nut (1/4” n=40) Substitution oL 10 SN-0116-4000
61 | c28 15-117A-5607 | omeceing Link For | substitution oL10 | 15-017A-5607
62 | c29 15-118A-5607 | Link For Upper Feed | gypstitution o1 10 15-018A-5607
63 | c-80 15-119A-5607 }X:Lkiﬁ& Bar Driving | gupstitution oL 10 15-019A-5607
64 | ca1 15-115A-3800 | Walking Bar Substitution oL 10 15-015A-3800
6 | c-: SC-0128-7400 | Screw (11/64” n=40) | Substitution oL 10 SC-0128-4118
66 | c-35 SC-0174-811H | Screw (11/64° n=40) | Substitution ot. 10 SC-0174-4122
67 | C-39 SC-0203-5607 Screw (5/16° n=28) | Substitution 01. 10 SC-0208-4522
68 | c-43 SC-0507-1230 | Screw (15/64" n=28) | Substitution 01. 10 SC-0507-4515
69 | c-46 SC-0178-7400 | Screw (11/64” n=40) | Substitution 0L 10 SC-0178-4118
70 | c-48 15-124A-3800 g;?;’ilﬁg%ifugmme Substitution oL 10 15-024A-3800
71 | e SC-0500-7400 | Screw (15/64” n=28) | Substitution 0L 10 SC-0500-4125
2 | c51 15-130A-380L | Connecting Rod for C~48 | Substitution o1. 10 15~030A-380L,
3 | c58 SC-0330-7400 | Screw (15/64" n=28) | Substitution 01 10 SC-0330-4422
74 | c59 SC-0122-1230 | Screw (15/64” n=28) | Substitution o1 10 SC-0122-4522
75 | D-1 07-101A-380L. | Lower Shaft Substitution 01 10 07-001A-380L
76 | D=3 SC-0101-3710 | Screw (15/64° n=28) | Substitution 01 10 SC-0101-4517
77 | D-6 SC-0507-1230 | Serew (15/64” n=28) | Substitution 0l. 10 SC-0507-4515
78 | D9 SC-0111-380B | Screw (15/64” n=28) | Substitution oL 10 SC-0111-4515
79 | p-11 SC-0115-7400 | Screw (1/4” n=40) Substitution ol 10 SC-0115-4215
80 | D-15 07-108A-146L. | Bobbin Substitution oL 10 07-008A-380L,
NOTE )
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81 | D-16 | 07-101A-380L | Feed Cam (A) Substtution | OL 10 | 07-001A-R0L
82 | D18 SC-0129-7400 | Screw (1/4” n=40) Substitution 0L 10 SC-0129-4515
83 D-19 06-103A-380L Feed Cam (B) Substitution 01. 10 06-003A-380L
84 | p-20 SC-0120-7400 | Screw (1/4° n=40) Substitution oL 10 SC-0129-4515
8 | D-21 06-102a-3400 [ Gomnection Ring For | sypgeivution 0L 10 06-002A-3400
8 | D-z7 SC-0500-7400 | Screw (15/64" n=28) | Substitution oL 10 SC-0500-4125
87 | D-28 06-205A-380L. | Feed Regulator Shaft | Substitution oL 10 06-105A-380L
88 | D30 SC-0500-7400 | Screw (15/64” n=28) | Substitution oL 10 SC-0500-4125
8 | D31 06-107A-3800 | Feed Link Substitution oL 10 06-007A-3800
% | D33 SN-0107-1230 | Nut (9/32" n=28) Substitution oL 10 SN-0107-4000
91 | p-3% 06-103A-3000 | Reverse Feed Control | g pgritution oL 10 06-003A-3900
92 | D= SC-0307-1230 | Screw (3/16” n=32) | Substitution 0l 10 SC-0307-4122
93 | D-42 SC-0164-2700 | Screw (MS) Substitution o1 10 SC-0164-4517
94 | D-45 SN-0115-7400 | Nut (3/16" n=32) Substitution 01 10 SN-0115-4000
% | D-47 SC-0497-1230 | Nut (3/16" n=28) Substitution 0L 10 SC-0497-4122
% | D-48 06-114A-380L. | Feed Rock Shaft Substitution 0L 10 06-014A~380L
97 | D-50 SC-409-1230 | Screw (11/64° n=40) | Substitution 0l 10 SC-0499-4515
98 | Dp-s1 06-115A-380L. | Foed Rock Shaft Crank | Substitution 01 10 06-015A-380L
99 | D52 SC-0500-7400 | Screw (15/64” n=28) | Substitution 0L 10 SC-0500-4125
100 | D55 06-116A-380L. | Feed Bar Substitution 0L 10 06-016A-380L
101 | D56 06-117A-380L. | Feed Bar Guide Substitution 0L 10 06-017A-380L
102 | D-57 SC-0528-1230 | Screw (9/64” n=40) | Substitution 0L 10 SC-0528-4125
103 | D59 SC-0529-1230 | Screw (9/64” n=40) | Substitution 0L 10 SC-0529-4125
104 | D60 06-119A-380L. | Feed Lifting Shaft Substitution 0L 10 06-019A-380L
105 D-62 SC-0499-1230 Screw (11/64" n=40) | Substitution 0l. 10 SC-0499-4515
106 | D-64 SC-0343-3800 | Screw (15/64° n=28) | Substitution 0L 10 SC-0343-4122
107 | D67 06-122A-380L | Crank Rod Substitution 0L 10 06-022A-380L
108 E-1 05-101A-5607 Presser Bar Substitution 0l 10 05~001A-5607
109 | E-2 05-102A-7400 | Bushing (U) for E-1 | Substitution 0. 10 05-002A-7400
10 | E-3 SC-0101-3710 | Screw (15/64” n=28) | Substitution 01 10 SC-0101-4517
m | E-4 05-102A-5607 | Bushing (L) for E-1 | Substitution 0L 10 05-002A-5607
uz | E-5 SC-0507-1230 | Screw (15/64” n=28) | Substitution 0l. 10 SC-0507-4515
113 E-6 05-103A-7400 Presser Bar Bracket Substitution 0L 10 05-003A-7400
14 | E-7 SC-0174-1230 | Screw (11/64" n=40) | Substitution 0l. 10 SC-0174-4122
115 | E9 SC-0315-2302 | Screw (9/64” n=40) | Substitution oL. 10 SC-0315-4122
116 | E-15 SC-0174-1230 | Screw (11/64" n=40) | Substitution 0l 10 SC-0174-4122
17 | E-16 05-109A-5607 | bresser Bar Guide Substitution 0L 10 05-009A-5607
18 | E-17 SC-0305-5607 | Screw (3/16” n=32) | Substitution 0l 10 SC-0305-4118
19 | E-2¢ SC-0174-1230 | Screw (11/64° n=40) | Substitution oL 10 SC-0174-4122
120 | E-~26 SC-0171-2302 | Screw (3/16" n=28) | Substitution 0L 10 SC-0171-4120
NOTE)
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121 | E38 | SC-052-1230 | Screw (9/64° n=40) | Substitution 0L 10 | SC-0528-4125

12 | F-2 SC-0179-3710 | Screw (11/64" n=40) | Substitution 01 10 SC-0179-4125

123 | F-1l SC-0365-3710 | Screw (9/64° n=40) | Substitution 0l. 10 SC-0365-4118

124 | F-15 SC-0531-2302 | Screw (9/64” n=40) | Substitution oL 10 SC-0531-4125

125 | F-18 SC-0365-3710 | Screw (9/64" n=40) | Substitution ol 10 SC-0365-4118

126 | F-23 SC-0215-1230 | Screw (9/64° n=40) | Substitution oL 10 SC-0215-4118

127 | F-28 SC-0173-1230 | Serew (3/16” n=32) | Substitution oL 10 SC-0173-4118

128 | G-12 SC-0143-3800 | Screw (M6X1.0) Substitution oL 10 SC-0143-4114

129 | G-13 SN-0102-3800 | Nut (M6x10) Substitution oL 10 SN-0102-4000

130 G-18-3 SC-0120-1230 Screw (9/64" n=40) Substitution 0l. 10 SC-0120-2118

13 | G-185 SC-0200-3800 | Screw (11/64° n=40) | Substitution 0L 10 SC-0200-4123

132 | H4 SC-0145-3800 | Screw (9/64” n=40) | Substitution oL 10 SC-0145-4114

133 | H6 SC-0501-2302 | Screw (11/64° n=40) | Substitution oL 10 SC-0501-4120

134 H-12 SC-0507-1230 Serew (15/64” n=28) | Substitution 0L 10 SC-0307-4515

135 | H-21 SC-0138-3800 | Screw (1/8° n=44) Substitution oL 10 SC-0138-4118

136 | H2 SC-0200-3800 [ Screw (11/64” n=40) | Substitution oL. 10 SC-0200-4123

137 | H-24 SC-0175-3710 | Scrow (11/64° n=40) | Substitution oL. 10 SC-0175-4125

138 | H- SC-0198-3800 | Screw (/64" n=40) | Substitution oL 10 SC-0198-4122

139 | H-20 SC-0317-2700 | Screw (15/64” n=28) | Substitution oL. 10 SC-0317-4517

140 H-40 SC-0176-1230 Serew (11/64” n=40) | Substitution 01, 10 SC-0176-4118

141 | D-16 Feed Cam (A) Deleted oL 10 02-007A-7400

142 | D-15 07-225A-64L7 | Bobbin Substitution 02. 04 07-008A-330L 02 1/4
143 | D-24 06-102A-3800 | Y-Rod Substitution 02 04 06-002A-3800 02 1/4
144 | E-38 SC-0215-1230 | Screw (9/64" n=40) | Substitution 02 04 SC-0528-4125 02 1/4
145 E-3% 05-104A-38LB Presser Bar Bracket Substitution 02. 4 02 1/4
146 | F-14 44-011C-380L. | Holder For F-13 Substitution 02 04 44-011C-7400 02 1/4
147 | G 07-225A-64L7 | Bobbin Substitution 02. 04 07-008A-146L 02 1/4
148 A-1 01-002A-38LB Change of Blue point 02 06 01-002A-380L 02. 2/4
149 | H-16 05-028G-38LB Additional Parts 02. 06 02 2/4
150 | H-13 05-025C-38LB Additional Parts 02. 06 02. 2/4
151 | H-I5 05-027C-38LB Additional Pars 02. 06 0z, 2/4
152 | H-11 05-023A-38LB Additional Parts 02. 06 02. 2/4
153 | H-17 05-029G-38LB Additional Parts 02 06 02 2/4
154 | E-37 43-004C-3900 Deleted Parts 02. 06 02. 2/4
155 E-32 43-003C-3900 Deleted Parts 02 06 02 2/4
156 | E-2 05-102A-7400 Deleted Parts 02 06 02 2/4
157 | E-3 05-015S-7400 Deleted Parts 02. 06 02 2/4
158 | E-36 05-017S-7400 Deleted Parts 02 06 02. 2/4
159 | E- SC-0215-1230 Deleted Parts 02 06 02 2/4
160 | D-46 06-139C-1600 Substitution 02. 06 06-039C-1600 02. 2/4
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From the library of: Superior Sewing Machine & Supply LLC



=3 glAE
Changed Parts List

No. | Ref. No. Parts No. Namoe of Parts. ‘ Contents Date Old Parts No. Remarks

‘ 241 C-1 04-101A-5607 Substitution 02 11 04-001A-5607 02. 4/4

242 C-47 15-117A-3800 Substitution 02. 11 15-017A-3400 02. 4/4

243 C-51 15-128A-3800 Substitution 02 11 15-028A-3800 02. 4/4

244 E-23 01-017W-1600 Washer( ¢ 3.7 X 10.8) Substitution 04. 01 SW-0102-1011

=

1/16

245 E-28 05-0075-7400 Pivot Screw(3/16” n=28) | Substitution 04. 01 SC-0444-4130 . 1/16

246 E-30 43-0015-3400 Pivot Screw(1/4” n=28) | Substitution 04. 01 SC-0425-4128 . 1/16

247 E-35 SC-0106-7400 Screw (15/64" n=28) | Substitution 04. 01 SC-0106-4111 1/16

248 F-5 44-012R-7400 Rubber Cap( ¢ 63) Substitution 04. 01 SU-0122-1512 1/16

249 F-6 44-0000-1230 Felt Substitution 04. 01 SF-0109-8011 1/16

20 F-9 44-0000-1230 Felt Substitution 04. 01 SF-0109-8011 1/16

251 F-12 44-0000-1230 Felt Substitution 04, 01 SF-0108-8011 1/16

252 F-16 44-0000~1230 Felt Substitution 04. 01 SF-0109-8011 1/16

253 F-19 44-0000-1230 Felt Substitution 01 SF-0109-8011 1/16

254 F-26 44-0000-1230 Felt(15x31) Substitution 01 SF-0113-8011 1/16

255 F-29 44-0000~1230 Felt Substitution 01 SF-0109-8011 1/16

256 F-31 44-0000-1230 Felt Substitution 01 SF-0109-8011 1/16

E|E|E|E|R|B|B|B|B|B[RB[2(R

P|E|R|R|R

257 G-18-2 SC-0120-1230 Screw (9/64” n=40) Substitution o1 SC-0120-2118 . 1/16

258

259

260

261

262

263

264

266

267

268

270

271

272

279
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